WP145H42G (1999) Page 1 of 112
BRAKE/REAR MOWER LIFT ASSEMBLY

TRACTOR - MODEL NUMBER RE12C36B
BRAKE / HEAR MOWER LIFT ASSEMBLY

NOTE: All component dimensions given in U.S. inches
1 Inch = 25.4 mm



WP145H42G (1999)

BRAKE/REAR MOWER LIFT ASSEMBLY

Page 2 of 112

Ref # Part Number Qty Description
1 71673 PLUNGER CAP T
2 123436X "ROD,PARK BRAKE"
3 123437X "BRKT,PARK BRAKE"
4 8156H FOOT PEDAL COVER
5 122504X "BRKT,CLU PEDAL LH"
6 76020312 SUB= 3145
7 19131016 WASHER
8 17490508 SCREW LT
9 76020412 COTTER PIN
10 19131316 WASHER
11 123543X "ROD,FRT BRAKE"
12 139933 PEDAL ASM CL/BK36
13 123394X "ROD,CLUTCH"
14 121978X "BRKT,LIFT SHAFT"
15 133332 PVT BRAKE ARM ASM
16 19251816 WASHER T
17 12000034 KLIP RING
18 151332 SPRING ROD BRAKE
19 73350600 NUT
20 73800600 NUT
21 131460 SUB= 532131460
22 144585 TRUNNION.LIFT.
24 19132012 WASHER
25 4921H SPRING.RETAINER
26 73930600 LOCKNUT
27 127369 "LINK, MOWER REAR"
28 140776 LIFT ASM MOW REAR
29 72110506 SUB= 72270506
30 73510500 NUT
31 3146R RETAINER.SPRING

73680600

SUB= 73690600



WP145H42G (1999) Page 3 of 112
CHASSIS

TRACTOR - - MODEL NUMBER WP145H42G

CHASSIS




WP145H42G (1999)
CHASSIS

Page 4 of 112

Ref # Part Number Qty Description
1 165480 CHASSIS.STAMPING
2 140356 SUB= 145009
3 17490612 SCREW
6 155923 SADDLE
8 126471X "CLIP,INSULATOR"
9 140398 DASHBOARD BLACK
10 72140608 SUB= 72110608
11 145218 PANEL.DASH.LH.
13 145217 PANEL.DASH.RH.
15 74180512 SCREW
16 73510500 NUT
17 150301X505 HOOD ASM
24 74780616 BOLT
25 19131312 WASHER
26 73800600 NUT
28 150196 GRILLE ASM PNT
29 146459 LENS.BAR.CLEAR
30 168744X505 FENDER.LTST.WLDMNT.W/SHIFT
31 139976 BRACKET SUPT FEND
33 145244X505 FOOTREST.LH.LT/GT
34 145243X505 FOOTREST.RH.LT/GT
35 72110606 BOLT
36 108067X PAL NUT LT
37 17490508 SCREW LT
38 139886 BRACKET ASM LH
39 139887 BRACKET ASM RH
40 139977 SPACER FENDER LT
43 17490616 SCREW GTV
45 147717X417 BEZEL.1 PC
50 145205 DASH.SUPT.YP/HUSQ
54 161464 SCREW.HEXWS.HD
59 110436X SUB=9151R
56 150271 EXT DASH LTYT
64 150272 DASH.LOWER.LT
66 166368X011 DASH
67 19111116 WASHER
72 144916X505 STRAP.GRILLE.PNT.
77 74191008 SCREW
79 2029 WELDNUT
80 109808X HOOD LATCH T
82 74981020 SCREW
83 7206J SPACER LT
85 73731000 NUT
86 150432X505 PANEL SIDE RH
87 150431X505 "PANEL SIDE,LH"
90 19091216 WASHER PM
91 73220400 SUB= 50675
92 10040400 LOCKWASHER
135 74291006 SCREW.10-24X3/8.
136 60867 ACORN NUT RB
137 110356X SNAP CAP LT
138 110357X WASHER LT
139 150195 BKT.SPT.HOOD/PANL
140 158418 BRKT SUSPENSION
145 156524 "ROD POVOT,CHASSIS"
152 17720408 SCREW
121794X COVER ACCESS
8022 PLUG-DASH T



WP145H42G (1999) Page 5 of 112
CHASSIS

Ref # Part Number Qty Description
5479 PLUGBUTTON T




WP145H42G (1999) Page 6 of 112
CHASSIS AND ENCLOSURES

TRACTOR - - MIODEL'NUMBER RE14542D
CHASSIS AND ENCLOSURES




WP145H42G (1999)
CHASSIS AND ENCLOSURES

Page 7 of 112

Ref # Part Number

Qty Description

1 165480

2 140356

3 17060612

4 19131216

5 155272

6 155923

8 155138

9 161937X011

10 72140608

11 155927

12 145660

13 169117X010

14 17490608

15 74180512

16 73510500

17 159639X505

18 126938X

20 156437

23 124028X

24 74780616

25 19131312

26 73800600

28 157373

29 140273X599

30 166886X505

31 136619

33 105476X505

34 105475X505

35 72110606

37 17490508

38 139886

39 139887

51 73800400

52 19091416

53 144697

54 161464

55 144696

57 74780412

58 140547

140 158418

145 156524
5479

CHASSIS.STAMPING
SUB= 145009

SCREW

WASHER
BUMPER-HOOD/DASH
SADDLE
CLIP.RETAINER

DASH SILKSCREEN
SUB= 72110608
"PANEL-DASH,LH"
CLIP.TINNERMAN
PANEL.ASM.SLKSCR.DASH.RH
SCREW LT

SCREW

NUT
HOOD.STEEL.ASSY
SUB= 532126938
"PLATE-MTG,BATT/FU"
SUB= 532124028
BOLT

WASHER

NUT

GRILLE-MS428
LENS.GRILLE.PRIVATE LABEL
FENDER

BRKT FENDER
FOOTREST LH
FOOTREST RH

BOLT

SCREW LT

BRACKET ASM LH
BRACKET ASM RH
NUT

WASHER
BRACKET.GRILLE.LH
SCREW.HEXWS.HD
BRACKET.GRILLE.RH
SUB= 74780414
DUCT.AIR.B&S.18HP
BRKT SUSPENSION
"ROD POVOT,CHASSIS"
PLUG BUTTON T



WP145H42G (1999) Page 8 of 112
CHASSIS AND ENCLOSURES

TRACTOR - - MODEL NUMBER RE145H42F
CHASEIS AND ENCLOSURES




WP145H42G (1999)
CHASSIS AND ENCLOSURES

Page 9 of 112

Ref # Part Number

Qty Description

1 165480

2 140356

3 17060612

4 19131216

5 155272

6 155923

8 155138

9 161937X011

10 72140608

11 155927

12 145660

13 169117X010

14 17490608

15 74180512

16 73510500

17 159639X505

18 126938X

20 156437

23 124028X

24 74780616

25 19131312

26 73800600

28 157373

29 140273X599

30 166886X505

31 136619

33 105476X505

34 105475X505

35 72110606

37 17490508

38 139886

39 139887

51 73800400

52 19091416

53 144697

54 161464

55 144696

57 74780412

58 140547

140 158418

145 156524
5479

CHASSIS.STAMPING
SUB= 145009

SCREW

WASHER
BUMPER-HOOD/DASH
SADDLE
CLIP.RETAINER

DASH SILKSCREEN
SUB= 72110608
"PANEL-DASH,LH"
CLIP.TINNERMAN
PANEL.ASM.SLKSCR.DASH.RH
SCREW LT

SCREW

NUT
HOOD.STEEL.ASSY
SUB= 532126938
"PLATE-MTG,BATT/FU"
SUB= 532124028
BOLT

WASHER

NUT

GRILLE-MS428
LENS.GRILLE.PRIVATE LABEL
FENDER

BRKT FENDER
FOOTREST LH
FOOTREST RH

BOLT

SCREW LT

BRACKET ASM LH
BRACKET ASM RH
NUT

WASHER
BRACKET.GRILLE.LH
SCREW.HEXWS.HD
BRACKET.GRILLE.RH
SUB= 74780414
DUCT.AIR.B&S.18HP
BRKT SUSPENSION
"ROD POVOT,CHASSIS"
PLUG BUTTON T



WP145H42G (1999) Page 10 of 112
DASHBOARD

TRACTOR - MODEL NUMBER RE12C36B

DABHBOARD

NOTE: All componant dimensions given In U.S. Inches
11nch = 26,4 mm



WP145H42G (1999) Page 11 of 112
DASHBOARD

Ref # Part Number Qty Description
1 141523 CAP BLK FUEL LR
2 138393 TANK.ASM.DASH.LR
3 123487X HOSE CLAMP
4 8544R SUB=295J
5 8548R FUELLINET
6 73640400 NUT HXKEP 1/4X20
7 2751R CLIPT
8 19091216 WASHER PM
9 74760428 BOLT
10 19091413 WASHER
11 121249X SPACER SPLIT
12 3720R SPRING M
13 126450X "KNOB,HGT RETAINER"
14 126115X KNOB
15 122023X ADJUSTER QUAD
16 124346X NUT
17 72110404 BOLT
18 130745 SUPT ASSY DASH
19 134744 CROSS BRACE
20 17060408 SCREW.1/4-20X1/2
21 134014 PLUG DOME



WP145H42G (1999) Page 12 of 112
DECALS

TRACTOR - MODEL NUMBER RE12C36B
DECALS 2

e

------

S



WP145H42G (1999) Page 13 of 112
DECALS
Ref # Part Number Qty Description
1 159739 DECAL CLUTCH/BRAK
2 141744 DECAL HD RLY LH
3 141743 DECAL HD RLY RH
4 132627 GRILL DECAL
5 156107 DECAL.INSERT.HOOD
6 132628 FENDER DECAL
7 145498 DECAL.READ.O.MANU
8 165297 SUB= 272440
9 127075 "DECAL,STR WHL"
10 145437 DECAL.EURO.ST.CE.
11 159736 "DECAL CHASSIS HOT"
12 145005 DECAL.BATRY.3-3908
13 162598 DECAL.DRAWBAR.LDL
14 126187X SUB= 532126187
16 145494 DECAL.DANGER.CUTF
17 136830 DECAL.V.BELT
138311 DECAL HANDLE LIFT
157065 MANUAL.OPERATOR'S
157216 MANUAL.OPERATOR'S
166995 MANUAL, REPAIR PARTS
MK36 MULCHER KIT



WP145H42G (1999) Page 14 of 112
DECALS

TRACTOR - - MODEL NUMBER RE14542D

DECALS
s a 10 19

14

n O

- 12

15 | i | | |
] 16




WP145H42G (1999)

Page 15 of 112

DECALS
Ref # Part Number Qty Description

1 145498 DECAL.READ.O.MANU

2 132628 FENDER DECAL

3 153266 DECAL HOOD RH

4 153267 DECAL HOOD LH

5 146644 DECAL.INS.HD.RALL

6 159736 "DECAL CHASSIS HOT"

7 159737 DECAL-BRAKE/CLUTC

8 145437 DECAL.EURO.ST.CE.

9 169552 DECAL, HP ENGINE

10 131425 CHASSIS DECAL

11 145494 DECAL.DANGER.CUTF

12 126187X SUB= 532126187

13 127075 "DECAL,STR WHL"

14 145005 DECAL.BATRY.3-3908

15 160396 "DECAL-SCHEM,BELT"

16 135013 NLA

19 140837 DECAL BRAK PARK
138311 DECAL HANDLE LIFT
162598 DECAL.DRAWBAR.LDL
169621 MANUAL (EURO)
169622 MANUAL (SCAN)

169623

MANUAL, REPAIR PARTS



WP145H42G (1999) Page 16 of 112
DECALS

TRACTOR - MODEL NUMBER RE12C368

S



WP145H42G (1999) Page 17 of 112
DECALS
Ref # Part Number Qty Description
1 159739 DECAL CLUTCH/BRAK
2 141744 DECAL HD RLY LH
3 141743 DECAL HD RLY RH
4 132627 GRILL DECAL
5 156107 DECAL.INSERT.HOOD
6 132628 FENDER DECAL
7 145498 DECAL.READ.O.MANU
8 165297 SUB= 272440
9 127075 "DECAL,STR WHL"
10 145437 DECAL.EURO.ST.CE.
11 159736 "DECAL CHASSIS HOT"
12 145005 DECAL.BATRY.3-3908
13 162598 DECAL.DRAWBAR.LDL
14 126187X SUB= 532126187
16 145494 DECAL.DANGER.CUTF
17 136830 DECAL.V.BELT
138311 DECAL HANDLE LIFT
157065 MANUAL.OPERATOR'S
157216 MANUAL.OPERATOR'S
166995 MANUAL, REPAIR PARTS
MK36 MULCHER KIT



WP145H42G (1999) Page 18 of 112
DECALS

TRACTOR - - MODEL NUMBER RE145H42F

DECALS
10 18

14

16




WP145H42G (1999)

Page 19 of 112

DECALS
Ref # Part Number Qty Description

1 145498 DECAL.READ.O.MANU

2 132628 FENDER DECAL

3 153266 DECAL HOOD RH

4 153267 DECAL HOOD LH

5 146644 DECAL.INS.HD.RALL

6 162598 DECAL.DRAWBAR.LDL

7 159736 "DECAL CHASSIS HOT"

8 145437 DECAL.EURO.ST.CE.

9 169552 DECAL, HP ENGINE
10 141801 DECAL CHAS 42 HYD
11 145494 DECAL.DANGER.CUTF
12 126187X SUB= 532126187
13 127075 "DECAL,STR WHL"

14 145005 DECAL.BATRY.3-3908

15 160396 "DECAL-SCHEM,BELT"

16 135013 NLA

17 159737 DECAL-BRAKE/CLUTC

19 140837 DECAL BRAK PARK
138311 DECAL HANDLE LIFT
169210 DECAL BY PASS LT HYDRO
169625 MANUAL (EURO)
169626 MANUAL (SCAN)

169627

MANUAL, REPAIR PARTS



WP145H42G (1999) Page 20 of 112
DECALS

TRACTOR - - MODEL NUMBER WP145H42G
DECALS

10 1a 18 12 5
12 - ]

qe, O

14 et

11

-}
-7




WP145H42G (1999) Page 21 of 112
DECALS
Ref # Part Number Qty Description
1 156835 "DECAL-INST,OPER"
2 160396 "DECAL-SCHEM,BELT"
4 135841 DECAL, FENDER LOGO
5 140837 DECAL BRAK PARK
6 157002 "DECAL DANGER,FEND"
7 4900J DECAL T
8 142341 DECAL DRAWBAR LH
10 135865 DECAL.HOOD.RH
11 145005 DECAL.BATRY.3-3908
12 141801 DECAL CHAS 42 HYD
13 149213 DECAL.WP145H42A
14 165352 DECAL.ENGINE
15 135864 DECAL.HOOD.LH
17 135845 DECAL, INSERT
138311 DECAL HANDLE LIFT
133671 FOOTREST PAD
158124 MANUAL.GENERIC.42
168997 MANUAL, PARTS
C42 GRASS CATCHER

MK420

MULCHING KIT W/BLADES



Page 22 of 112

WP145H42G (1999)

DRIVE

TRACTCR - - MODEL NUMBER WP145H42G

DRIVE




WP145H42G (1999)

Page 23 of 112

DRIVE

Ref # Part Number Qty Description
1 SUPPLIER CHECK WITH SUPPLIER
2 142431 SPRING RET BRAKE
3 143995 PULLEY.TRANSAXLE
8 165619 ROD.SHIFT.FENDER.ADJ.LT.CRD
9 145028 CLUTCH.ELECT.EVX.
10 76020416 PIN COTTER 1/8
14 10040400 LOCKWASHER
16 73800500 NUT
18 74780616 BOLT
19 73800600 NUT
20 150280 BOLT.7/16-20X4.25
21 106933X KNOB T (1/2-HOLE)
22 145627 ROD.BRAKE.HYDRO.
23 154978 BRACKET.CLUT.MTG.
24 73350600 NUT
25 106888X SPRING ROD LT
26 19131316 WASHER
27 76020412 COTTER PIN
28 145204 ROD.BRAKE.PARK.LT
29 71673 PLUNGER CAP T
30 130807 TRANSAXLE MTG BKT
32 74760512 BOLT
33 72140506 BOLT
34 155071 SHAFT ASM-PEDAL F
35 120183X NYLON BEARING
36 19211616 WASHER LT
37 1572H SUB=2882J
38 131494 FLAT IDLER PULLEY
39 74760644 BOLT
40 4470 SPACER T
41 165838 "KEEPER,BELT.IDLER FLAT"
42 19131312 WASHER
47 127783 SUB= 139245
48 154407 BELLCRANK.CLUTCH
49 123205X RETAIN BELT
50 74760624 SUB= 74930624
51 73680600 SUB= 73690600
52 73680500 SUB= 73690500
53 105710X "LINK, CLUTCH T"
55 105709X "SPRING, RETURN LT"
56 74760620 SUB= 74780620
57 140294 "BELT.GD DRV 82"
59 140312 KEEPER BELT CNTSP
61 17490612 SCREW
62 8883R PEDAL COVER T
63 145868 PULLEY.CLUTCH.EVX
65 10040700 LOCKWASHER
66 154778 KEEPER-BELT
69 142432 SCREW HEXWSH H-L
71 140158 STRAP TORQ LH HYD
73 156347 "STRAP-TORQUE,RH"
74 121199X SPACER SPLIT
75 121749X WASHER
76 12000001 E-RING LT
77 123583X SQUARE KEY
78 121748X WASHER
81 165591 SHAFT.ASM.CROSS
82 123782X "SPRING,TORSION"



WP145H42G (1999)

Page 24 of 112

DRIVE
Ref # Part Number Qty Description
83 19171216 WASHER
84 165815 LINK TRANSAXLE.LTNT
89 164893X428 CONSOLE.SHIFT.LT
93 142564 "LINE FUEL HYD 4"
94 140462 "FAN 7" HYDRO"
95 144643 SUB= 918144643
96 4497H RETAINER M
97 140469 BOLT KEEPER RH
98 73510600 NUT
100 19111216 WASHER M
102 141322 WASHER BELLEVILLE
103 73940800 SUB= 73360800
104 140156 ARM CONTROL HYDRO
105 71070516 SCREW CAP 5/16-18
145 74490540 BOLT.HEX.FLGHD
146 74490536 BOLT.HEX.FLGHD.
147 74490524 BOLT.HEX.FLGHD
150 165850 BUSHING.BELLCRANK.GRD.DR
151 19133210 WASHER
156 166002 WASHER.SRRTD.5/16
157 153236 "BOLT,SHOULDER"
158 165589 BRKT.SHIFT.MOUNT
159 165494 HUB.SHIFT
160 19292016 WASHER
161 72140406 BOLTT
162 73680400 SUB= 73690400
163 74780416 NLA
164 19091010 WASHER.5/8X.281X10GA
165 165623 BRKT.PIVOT.LEVER
166 166880 SCREW.5/16-18X5/8
168 165492 BOLT.SHOULDER.5/16-18X.561
169 165581 PLATE.FASTENING
171 17490608 SCREW LT



Page 25 of 112

WP145H42G (1999)

DRIVE

TRACTOR - - MODEL NUMBER RE14542D

DRIVE

4, W

L
[}

L)

,.1
FhY
T




WP145H42G (1999) Page 26 of 112
DRIVE

Ref # Part Number Qty Description
1 SUPPLIER CHECK WITH SUPPLIER
2 146682 SPRING.BRAKE.RETU
3 123666X PULLEY TRANS
4 12000028 SUB=2267J
5 121520X STRAP TORQUE
6 17060512 SCREW
8 165619 ROD.SHIFT.FENDER.ADJ.LT.CRD
10 76020416 PIN COTTER 1/8
11 105701X WASH-SHFT PLT LT
13 74550412 BOLT.1/4-28. W/PAT
14 10040400 LOCKWASHER
18 74780616 BOLT
19 73800600 NUT
21 106933X KNOB T (1/2-HOLE)
22 130804 BRAKE ROD
24 73350600 NUT
25 106888X SPRING ROD LT
26 19131316 WASHER
27 76020412 COTTER PIN
28 145204 ROD.BRAKE.PARK.LT
29 71673 PLUNGER CAP T
30 130807 TRANSAXLE MTG BKT
31 127275X "KEEPER,BELT LH T"
32 74760512 BOLT
34 155071 SHAFT ASM-PEDAL F
35 120183X NYLON BEARING
36 19211616 WASHER LT
37 1572H SUB= 2882J
38 131494 FLAT IDLER PULLEY
39 74760644 BOLT
40 4470 SPACER T
41 165838 "KEEPER,BELT.IDLER FLAT"
42 19131312 WASHER
47 127783 SUB= 139245
48 154407 BELLCRANK.CLUTCH
49 123205X RETAIN BELT
50 74760624 SUB= 74930624
51 73680600 SUB= 73690600
52 73680500 SUB= 73690500
53 105710X "LINK, CLUTCH T"
55 105709X "SPRING, RETURN LT"
56 74760620 SUB= 74780620
57 130801 SUB= 138255
58 127274X "KEEPER,BELT RH T'
59 140312 KEEPER BELT CNTSP
61 17060612 SCREW
62 8883R PEDAL COVER T
63 140186 PULLEY.ENGINE
64 164975 BOLT.HEX.7/16-20X4.GR.5
65 10040700 LOCKWASHER
66 154778 KEEPER-BELT
70 134683 KEEPER BELT ENG
72 19132012 WASHER
74 137057 SPACER AXLE
75 121749X WASHER
76 12000001 E-RING LT
77 123583X SQUARE KEY
78 121748X WASHER



WP145H42G (1999) Page 27 of 112
DRIVE
Ref # Part Number Qty Description
79 2228M SUB=2228M1
80 131486 "ROD,LINK SHIFT"
81 165594 SHAFT.ASM.CROSS
82 123782X "SPRING, TORSION"
83 19171216 WASHER
84 166228 LINK. TRANSAXLE
85 150360 NUT.CNT.LOCK.1/4
89 139964X428 CONSOLE.SHIFT.SLT
90 124346X NUT
96 4497H RETAINER M
112 19091210 WASHER LT
113 127285X "STRAP,TORQUE"
116 72110610 BOLT RDHD 3/8-16
145 74490540 BOLT.HEX.FLGHD
150 165850 BUSHING.BELLCRANK.GRD.DR
151 19133210 WASHER
156 166002 WASHER.SRRTD.5/16
158 165589 BRKT.SHIFT.MOUNT
159 165494 HUB.SHIFT
160 19292016 WASHER
161 72140406 BOLTT
162 73680400 SUB= 73690400
163 74780416 NLA
164 19091010 WASHER.5/8X.281X10GA
165 165623 BRKT.PIVOT.LEVER
166 166880 SCREW.5/16-18X5/8
168 165492 BOLT.SHOULDER.5/16-18X.561
169 165581 PLATE.FASTENING
171 17490608 SCREW LT



WP145H42G (1999) Page 28 of 112
DRIVE

TRACTOR - - MODEL NUMBER RE{145H42F

DRIVE

148




WP145H42G (1999)

Page 29 of 112

DRIVE

Ref # Part Number Qty Description
1 SUPPLIER CHECK WITH SUPPLIER
2 142431 SPRING RET BRAKE
3 144698 PULLEY.4.20.HYDRO
8 165619 ROD.SHIFT.FENDER.ADJ.LT.CRD
10 76020416 PIN COTTER 1/8
14 10040400 LOCKWASHER
16 73800500 NUT
18 74780616 BOLT
19 73800600 NUT
21 106933X KNOB T (1/2-HOLE)
22 145627 ROD.BRAKE.HYDRO.
24 73350600 NUT
25 106888X SPRING ROD LT
26 19131316 WASHER
27 76020412 COTTER PIN
28 145204 ROD.BRAKE.PARK.LT
29 71673 PLUNGER CAP T
30 130807 TRANSAXLE MTG BKT
32 74760512 BOLT
34 155071 SHAFT ASM-PEDAL F
35 120183X NYLON BEARING
36 19211616 WASHER LT
37 1572H SUB= 2882J
38 131494 FLAT IDLER PULLEY
39 74760644 BOLT
40 4470 SPACER T
41 165838 "KEEPER,BELT.IDLER FLAT"
42 19131312 WASHER
47 127783 SUB= 139245
48 154407 BELLCRANK.CLUTCH
49 123205X RETAIN BELT
50 74760624 SUB= 74930624
51 73680600 SUB= 73690600
52 73680500 SUB= 73690500
53 105710X "LINK, CLUTCH T"
55 105709X "SPRING, RETURN LT"
56 74760620 SUB= 74780620
57 141416 BELT-V.HYDR.84.61
59 140312 KEEPER BELT CNTSP
61 17060612 SCREW
62 8883R PEDAL COVER T
63 140186 PULLEY.ENGINE
64 164975 BOLT.HEX.7/16-20X4.GR.5
65 10040700 LOCKWASHER
66 154778 KEEPER-BELT
69 142432 SCREW HEXWSH H-L
70 134683 KEEPER BELT ENG
71 141417 STRAP.TORQ.LH.HYD
72 19132012 WASHER
73 141418 STRAP.TORQ.RH.HYD
74 121199X SPACER SPLIT
75 121749X WASHER
76 12000001 E-RING LT
77 123583X SQUARE KEY
78 121748X WASHER
81 165595 SHAFT ASM.CROSS
82 123782X "SPRING, TORSION"
83 19171216 WASHER



WP145H42G (1999)

Page 30 of 112

DRIVE
Ref # Part Number Qty Description
84 165816 LINK. TRANSAXLE.HYDR
89 164893X428 CONSOLE.SHIFT.LT
93 142564 "LINE FUEL HYD 4"
94 140462 "FAN 7" HYDRO"
95 167696 CONTROL.ASM.BYPASS.HYDRO.99
96 4497H RETAINER M
97 144201 KEEPER.BELT.RH.HY
98 73510600 NUT
103 73940800 SUB= 73360800
104 141421 ARM.CONTROL.PUMP
105 71070516 SCREW CAP 5/16-18
108 17541026 SCREW.HXHD.10-20
109 145098 ADAPTOR.FAN.HYDRO
116 72110610 BOLT RDHD 3/8-16
145 74490540 BOLT.HEX.FLGHD
146 74490536 BOLT.HEX.FLGHD.
147 74490524 BOLT.HEX.FLGHD
150 165850 BUSHING.BELLCRANK.GRD.DR
151 19133210 WASHER
156 166002 WASHER.SRRTD.5/16
157 153236 "BOLT,SHOULDER"
158 165589 BRKT.SHIFT.MOUNT
159 165494 HUB.SHIFT
160 19292016 WASHER
161 72140406 BOLTT
162 73680400 SUB= 73690400
163 74780416 NLA
164 19091010 WASHER.5/8X.281X10GA
165 165623 BRKT.PIVOT.LEVER
166 166880 SCREW.5/16-18X5/8
168 165492 BOLT.SHOULDER.5/16-18X.561
169 165581 PLATE.FASTENING
171 17490608 SCREW LT



Page 31 of 112

WP145H42G (1999)
ELECTRICAL

TRACTOR - - MODEL NUMBER WP145H42G

ELECTRICAL



WP145H42G (1999) Page 32 of 112
ELECTRICAL

Ref # Part Number Qty Description
1 163465 SUB= 123899X
2 74760412 BOLT LT
8 156417 "CASE,BATTERY.MECH"
16 153664 SWITCH INTERLOCK
19 10090400 SUB= 10040400
20 73350400 NUT
21 166182 HARNESS.ASM.LIGHT.W/4152]
22 4152 HEADLAMP BULB
24 146136 CABLE.BTRY.6GA.RD
25 148009 CABLE.BTRY.6GA.38
26 166180 FUSE.15 AMP
27 73510400 NUT
28 4207 CABLE T
29 160784 SWITCH.PLUNGER
30 163968 SWITCH.IGN.
33 140401 KEY MLD GEN DELTA
40 166168 HARNESS
41 71110408 BOLT HXHD FIN
42 131563 SUB= 154336
43 145673 SUB= 146154
44 73640400 NUT HXKEP 1/4X20
48 140844 ADAPTER AMMETER
50 154959 PTO SWITCH.BLK
51 140405 RING RETAIN PTO
52 141940 PROTECTION LOOP
70 166659 HARNESS.ENGINE.B&S
80 146685 HARNESS.CLUT.EVX.
81 109748X RELAY ASSY T



Page 33 of 112

WP145H42G (1999)
ELECTRICAL

TRACTOR - - MODEL NUMBER RE14542D

ELECTRICAL

A — ——— e — e — — — —

[
1
|
|

R



WP145H42G (1999) Page 34 of 112
ELECTRICAL
Ref # Part Number Qty Description
1 144925 SUB= 123899X
2 74760412 BOLT LT
8 156417 "CASE,BATTERY.MECH"
16 153664 SWITCH INTERLOCK
19 10090400 SUB= 10040400
20 73350400 NUT
21 166181 HARNESS.ASM.LIGHT W/4152]
22 4152 HEADLAMP BULB
24 4799 "CABLE T, BATTERY"
25 146147 CABLE.BTRY.6GA.RD
26 166180 FUSE.15 AMP
27 73510400 NUT
28 4207 CABLE T
29 121305X SWITCH SEAT
30 140301 SWITCH IGN 4POS
31 124211X NUT IGNITION
32 141226 COVER KEY SWITCH
33 122147X KEY
40 166145 HARNESS.IGNITION
41 71110408 BOLT HXHD FIN
42 131563 SUB= 154336
43 145673 SUB= 146154
44 73640400 NUT HXKEP 1/4X20
48 140844 ADAPTER AMMETER
52 141940 PROTECTION LOOP
70 166658 HARNESS.ENGINE



WP145H42G (1999) Page 35 of 112
ELECTRICAL

TRACTOR - MODEL NUMBER RE12C36B

ELECTRICAL




WP145H42G (1999)

Page 36 of 112

ELECTRICAL

Ref # Part Number Qty Description
1 73640400 NUT HXKEP 1/4X20
2 108423X CABLE ASM.
3 144924 SUB= 123899X
4 69180 LOCKNUT
5 108236X BRACKET LT
6 109553X SWITCH INTERLOCKT
7 146374 KEEPER.ACTUAT.LR.
8 17021008 SCREW
9 140401 KEY MLD GEN DELTA
10 141226 COVER KEY SWITCH
11 140400 SUB= 145774
12 163088 SWITCH.IGNITION
15 121305X SWITCH SEAT
17 108824X FUSE HYT
18 128353 CABLE ASSY
19 166143 HARNESS.IGNITION
20 73350400 NUT
21 10090400 SUB= 10040400
22 71110408 BOLT HXHD FIN
24 131563 SUB= 154336
25 145673 SUB= 146154
26 74760412 BOLT LT
30 73510400 NUT
36 11150400 LOCKWASHER
39 141735 BRACKET SWT CLUTC
55 17490508 SCREW LT
70 166658 HARNESS.ENGINE



WP145H42G (1999)
ELECTRICAL

Page 37 of 112

TRACTOR - - MODEL NUMBER RE145H42F
ELECTRICAL

aaaaa




WP145H42G (1999) Page 38 of 112
ELECTRICAL
Ref # Part Number Qty Description
1 144925 SUB= 123899X
2 74760412 BOLT LT
8 156417 "CASE,BATTERY.MECH"
16 153664 SWITCH INTERLOCK
19 10090400 SUB= 10040400
20 73350400 NUT
21 166181 HARNESS.ASM.LIGHT W/4152]
22 4152 HEADLAMP BULB
24 4799 "CABLE T, BATTERY"
25 146147 CABLE.BTRY.6GA.RD
26 166180 FUSE.15 AMP
27 73510400 NUT
28 4207 CABLE T
29 121305X SWITCH SEAT
30 140301 SWITCH IGN 4POS
31 124211X NUT IGNITION
32 141226 COVER KEY SWITCH
33 122147X KEY
40 166145 HARNESS.IGNITION
41 71110408 BOLT HXHD FIN
42 131563 SUB= 154336
43 145673 SUB= 146154
44 73640400 NUT HXKEP 1/4X20
48 140844 ADAPTER AMMETER
52 141940 PROTECTION LOOP
70 166658 HARNESS.ENGINE



Page 39 of 112

WP145H42G (1999)

ENGINE

TRACTOR - - MODEL-NUMBER RE14542D

ENGINE

2. 38

OPTIONAL EQUIPMENT

Spark Arrestet




WP145H42G (1999)

Page 40 of 112

ENGINE

Ref # Part Number Qty Description
1 141295 CONTROL THRT 355
2 17720410 SCREW LT
3 SUPPLIER CHECK WITH SUPPLIER
4 149723 MUFFLER. TW.LOTONE
5 144069 EXHAUST.B&S.18.LH
6 144068 EXHAUST.B&S.18.RH
7 138129 CLAMP.TUBE.DBL.EN
8 150176 BOLT.5/16-18.UNC
10 145552 SHIELD.HEAT.
11 10040400 LOCKWASHER
12 74780412 SUB= 74780414
13 165287 GASKET MUFFLER
14 13280336 PIPE NIPPLE LT
15 13200300 ELBOW
16 11050600 LOCKWASHER
17 17490624 SCREW LT
23 159880 SHIELD.BRN/DBR.GD
25 145996 CONTROL.CHOKE.37
26 73920600 "NUT,KEPS 3/8-24IM"
27 152927 "SCREW-TT,10-32 FL"
29 137180 SUB= 532137180
31 161911 TANK.FUEL.FRONT.
32 140527 CAP ASM FUEL
33 123487X HOSE CLAMP
35 17060512 SCREW
37 137040 LINE FUEL
38 SUPPLIER CHECK WITH SUPPLIER
40 124028X SUB= 532124028
44 17490412 SCREW HEX CRT
46 19091416 WASHER
81 128861 NUT



WP145H42G (1999) Page 41 of 112
ENGINE

TRACTOR ~ ~ MODEL NUMBER RE146H42F

ENGINE

11

Fﬁ"'ﬂ'ﬁttdﬂ.

¥

-

E - L] ..i"l:'* #
thnhath N * .._'p\i"' rT';I:'I “Pﬂ
4 w At hﬁ
\""“-ang,ﬂf'"ﬁl " o l

i g Hﬁ

M

\ "

OPTIONAL EQUIPMENT
Spark Arraster e _an




WP145H42G (1999)

Page 42 of 112

ENGINE

Ref # Part Number Qty Description
1 141295 CONTROL THRT 355
2 17720410 SCREW LT
3 SUPPLIER CHECK WITH SUPPLIER
4 149723 MUFFLER. TW.LOTONE
5 144069 EXHAUST.B&S.18.LH
6 144068 EXHAUST.B&S.18.RH
7 138129 CLAMP.TUBE.DBL.EN
8 150176 BOLT.5/16-18.UNC
10 145552 SHIELD.HEAT.
11 10040400 LOCKWASHER
12 74780412 SUB= 74780414
13 165287 GASKET MUFFLER
14 13280336 PIPE NIPPLE LT
15 13200300 ELBOW
16 11050600 LOCKWASHER
17 17490624 SCREW LT
23 159880 SHIELD.BRN/DBR.GD
25 145996 CONTROL.CHOKE.37
26 73920600 "NUT,KEPS 3/8-24IM"
27 152927 "SCREW-TT,10-32 FL"
29 137180 SUB= 532137180
31 161911 TANK.FUEL.FRONT.
32 140527 CAP ASM FUEL
33 123487X HOSE CLAMP
35 17060512 SCREW
37 137040 LINE FUEL
38 SUPPLIER CHECK WITH SUPPLIER
40 124028X SUB= 532124028
44 17490412 SCREW HEX CRT
46 19091416 WASHER
81 128861 NUT



Page 43 of 112

WP145H42G (1999)

ENGINE

TRACTCR - - MODEL NUMBER WP145H42G

ENGINE

.35

OPTIONAL EQUIPMENT

Spark Arrester




WP145H42G (1999) Page 44 of 112
ENGINE

Ref # Part Number Qty Description
1 132752 "CONTROL,THROTTLE"
2 17720410 SCREW LT
3 SUPPLIER CHECK WITH SUPPLIER
4 137352 MUFFLER
13 165291 SUB= 272293
14 13280324 PIPE NIPPLE
15 13200300 ELBOW
16 11050600 LOCKWASHER
23 159880 SHIELD.BRN/DBR.GD
29 137180 SUB= 532137180
31 161911 TANK.FUEL.FRONT.
32 140527 CAP ASM FUEL
33 123487X HOSE CLAMP
35 17490512 SCREW
37 137040 LINE FUEL
38 SUPPLIER CHECK WITH SUPPLIER
40 110436X SUB=9151R
44 17490612 SCREW
45 17490412 SCREW HEX CRT
46 19091416 WASHER
62 10040500 LOCKWASHER
72 71070512 SCREW
73 140282 BRACKET.SUPT.TANK
78 17490620 SCREW
81 128861 NUT



WP145H42G (1999) Page 45 of 112
ENGINE/THROTTLE

TRACTOR - MODEL NUMBER RE12C36B
ENGINE / THROTTLE

38" J B
SPARK ARRESTER KIT

NOTE! All componsnt dimanziens given in U8, nahes
1 Inok = 25.4 rmm



WP145H42G (1999)

Page 46 of 112

ENGINE/THROTTLE

Ref # Part Number Qty Description
1 17060408 SCREW.1/4-20X1/2
2 133025 SUB= 532133025
3 SUPPLIER CHECK WITH SUPPLIER
4 71070512 SCREW
5 10040500 LOCKWASHER
6 165291 SUB= 272293
7 11050600 LOCKWASHER
8 121094X BOLTT
9 19101216 WASHER
10 10040400 LOCKWASHER
11 SUPPLIER CHECK WITH SUPPLIER
12 137437 MUFFLER
13 101326L DEFLECTOR.222573
14 17030808 SUB= 17030814
15 137180 SUB= 532137180
16 127951 "STOP,DASH THROTT"
17 17490624 SCREW LT
39 128861 NUT



WP145H42G (1999) Page 47 of 112
FENDER/CHASSIS

TRACTOR - MODEL NUMBER RET12C36B
FENDER / CHASSIS

NQTE: All camponent ditnehgians given in U.S. inches
1 1noh = 28.4 mm




WP145H42G (1999) Page 48 of 112
FENDER/CHASSIS

Ref # Part Number Qty Description
1 156417 "CASE,BATTERY.MECH"
2 19132012 WASHER
3 17490612 SCREW
4 124181X SPRING COMPRESSIO
5 127115X505 BTRY FENDER PLATE
7 124144X PAD FOOTREST
8 17490512 SCREW
9 126997X428 CONSOLE.SHIFT CONTROL
10 139783 PLATE LOCK SHIFT
11 124346X NUT
12 125190 CHASSIS, ASSY, WELDMENT
15 73640400 NUT HXKEP 1/4X20
16 141736 SUB= 146613
17 140782 DRAWBAR ASM LR
18 126470X "CLIP,INSULATOR"
19 140955X505 FENDER/FOOT MS505
20 19091413 WASHER
25 17190516 SCREW



WP145H42G (1999) Page 49 of 112
FRONT AXLE

TRACTOR - MODEL NUMBER RE12C36B
FRONT AXLE

NOTE: All cormponent dirmensions glven in L.S. inches S
1 Inch = 28.4 mm



WP145H42G (1999)

Page 50 of 112

FRONT AXLE

Ref # Part Number Qty Description
1 121232X CAP
2 12000029 RING
3 121748X WASHER
4 3366R COL. SRTG. BEAR.
5 142033 AXLE ASM FRONT
6 6266H WASHER .T
7 161826 SPINDLE.ASSY.RH
8 121749X WASHER
9 76020412 COTTER PIN
10 19131316 WASHER
11 126847X BUSHING.DRAGLINK
12 130465 TIE ROD
13 161827 SPINDLE.ASSY.LH
14 74011056 BOLT HEX 5/8-11
15 73901000 "NUT-LOC,FLANGE LT"
16 110438X BEARING
17 6855M ZERK M
18 19272016 WASHER



WP145H42G (1999) Page 51 of 112
GROUND DRIVE

TRACTOR - MODEL NUMBER RE12036B
GROUND DRIVE

1
2 22 “oul

23 2
%

NOTE: All component dimsngghs given in U8, inches
1 ingh = 26.4 min



WP145H42G (1999) Page 52 of 112
GROUND DRIVE

Ref # Part Number Qty Description
1 73680500 SUB= 73690500
2 74760512 BOLT
3 141342 KEEPER RH
4 138029 PULLEY.ENGINE.LR
5 10040700 LOCKWASHER
6 71170744 HEX BOLT
7 126520X V BELT
8 123405X "KEEPER,DRIVE BELT"
9 72140612 BOLT
10 123396X "KEEP,IDLER DR BEL"
11 150926 ARM-IDLER.DR.GRND
12 123674X PULLEY.IDLER.FLAT
13 19131316 WASHER
14 73930600 LOCKNUT
15 73680600 SUB= 73690600
16 126471X "CLIP,INSULATOR"
17 150932 SPACER
18 131459 SUB= 532131459
19 73510500 NUT
20 139919 KEEPER.BELT.T/A
21 19111016 WASHER
22 123404X "KEEPER,FRA DR BEL"
23 140916 KEEPER MOWER LH
24 17720408 SCREW
25 150935 BUSHING.NYLON



WP145H42G (1999) Page 53 of 112
HOOD

THACTOR - MODEL NUMBER RE12C36B
HOOD

NOTE: All compeonent dimenslong given in U.S, Inchas.
1 Inch = 25.4 mm



WP145H42G (1999)

Page 54 of 112

HOOD

Ref # Part Number Qty Description
1 124657X EXT SPRING
2 73510400 NUT
3 19091416 WASHER
4 74780412 SUB= 74780414
5 139888 BOLT.SHLD.5/16-18
6 122549X BRKT HOOD RH
7 122548X BRKT HOOD LH
8 164863 "SCREW,HWHD.HI-LO#13-16X3/4"
9 73800400 NUT
10 123693X "BRACE,HOOD"
11 132918X505 HOOD
12 127178 LENS T
13 134232X428 GRILL (BLACK)
16 124346X NUT
18 19111116 WASHER



WP145H42G (1999) Page 55 of 112
MOWER DECK

TRACTOR - - MODEL NUMBER WP145H42Gi

MOWER DECK.




WP145H42G (1999) Page 56 of 112
MOWER DECK

Ref # Part Number Qty Description
1 164961 "HOUSING ASSY.42""
2 72140506 BOLT
3 138017 BRKT ASM SWAY BAR
4 138440 BRKT DECK SW BAR
5 4939M SUB= 85902
6 130832 SUB= 130833
8 850857 BLADE BOLT
9 10030600 SUB= 10040600
10 140296 WASHER.HARD.BLADE
11 138498 "BLADE.42"" HIPERF"
12 129895 BEARING.BALL
13 137645 SUB= 137646
14 128774 HSG ASM MANDREL
15 110485X BEARING
16 140329 STRIPPER RND MWR
17 72110618 BOLT CARRIAGE
18 72140505 BOLT
19 132827 BOLT SHD 5/16-18
20 159770 BAFFLE VORTEX 42
21 73680500 SUB= 73690500
22 134753 STIFFENER BRKT
23 131267 DEFLECTOR BRKT
24 105304X CAP-SLEEVE LT
25 123713X SPRING TORSION
26 110452X NUT PUSH M
27 130968 DEFLECTOR.SHIELD
28 19111016 WASHER
29 131491 HINGE ROD
30 157722 "SCREW-THD ROLL,WA"
31 129963 WASHER
32 153535 PULLEY.MANDREL.42
33 137266 SUB= 139729
35 133835 XMAS TREE FASTNER
36 131494 FLAT IDLER PULLEY
37 19131316 WASHER
38 132823 SUB= 532132823
40 73680600 SUB= 73690600
44 140088 GUARD MAND LH BLK
46 137729 SCREW.1/4-20X5/8
54 133943 HARDENED WASHER
55 140084 SUB= 151785
56 122052X SPACER RETAINER
59 141043 GUARD IDLER TUV
61 131950 SPRING.EXTENSION
68 144200 BELT.V.T-PATH
83 120958X WASHER
84 156084 "KEEPER-BELT,FIXED"
85 72140620 BOLT

111 155197 BRACKET.GWHL.LH.

112 155198 BRACKET.GWHL.RH.

113 17490512 SCREW

114 73510500 NUT

115 72110504 SUB= 872110504

116 4898H BOLT M

117 165746 WHEEL.GUAGE

118 73930600 LOCKNUT

119 19121414 WASHER

121 143723 BRACKET.EXTRD.GWL



WP145H42G (1999) Page 57 of 112
MOWER DECK
Ref # Part Number Qty Description
125 76020816 COTTER PIN
128 153390 WASHER.FELT.
132 19132203 WASHER GT
133 72110622 BOLT
130794 MANDREL ASM
164964 SERVICE.DECK



WP145H42G (1999) Page 58 of 112
MOWER DECK

TRACTOR - - MODEL NUMBER HE148Ma2E

MOWER DECK




WP145H42G (1999) Page 59 of 112
MOWER DECK
Ref # Part Number Qty Description
1 164961 "HOUSING ASSY.42""
2 72140506 BOLT
3 138017 BRKT ASM SWAY BAR
4 138440 BRKT DECK SW BAR
5 4939M SUB= 85902
6 130832 SUB= 130833
8 850857 BLADE BOLT
9 10030600 SUB= 10040600
10 140296 WASHER.HARD.BLADE
11 138498 "BLADE.42"" HIPERF"
12 129895 BEARING.BALL
13 137645 SUB= 137646
14 128774 HSG ASM MANDREL
15 110485X BEARING
16 140329 STRIPPER RND MWR
17 72110610 BOLT RDHD 3/8-16
18 72140505 BOLT
19 132827 BOLT SHD 5/16-18
20 159770 BAFFLE VORTEX 42
21 73680500 SUB= 73690500
22 134753 STIFFENER BRKT
23 131267 DEFLECTOR BRKT
24 105304X CAP-SLEEVE LT
25 123713X SPRING TORSION
26 110452X NUT PUSH M
27 130968 DEFLECTOR.SHIELD
28 19111016 WASHER
29 131491 HINGE ROD
30 157722 "SCREW-THD ROLL,WA"
31 129963 WASHER
32 153535 PULLEY.MANDREL.42
33 137266 SUB= 139729
34 72110614 BOLT
35 133835 XMAS TREE FASTNER
36 131494 FLAT IDLER PULLEY
37 19131316 WASHER
40 73680600 SUB= 73690600
41 133551 PIVOT ROD
43 140083 ROD CLUTCH WINIBS
44 140088 GUARD MAND LH BLK
45 4497H RETAINER M
46 137729 SCREW.1/4-20X5/8
48 133944 HARD SMALL WASHER
49 155066 ROLLER ASM-CAM
50 131340 SHOULDER BOLT
51 69180 LOCKNUT
52 139888 BOLT.SHLD.5/16-18
53 131845 BRAKE PAD ARM ASM
54 133943 HARDENED WASHER
55 155046 ARM-IDLER
56 165723 SPACER.RETAINER.MOWER
58 140086 SPRING TORSN BRAK
59 141043 GUARD IDLER TUV
67 162132 KNOB.RD.7/16-14
68 144200 BELT.V.T-PATH
71 142427 ROD CLUTCH 38/42
72 131870 RETURN SPRING
73 127847 CLUTCH ARM SECOND



WP145H42G (1999)

Page 60 of 112

MOWER DECK

Ref # Part Number Qty Description
74 121748X WASHER
75 12000029 RING
76 128903 SHOULDER BOLT
77 127845 SPRING KEEPER
78 160570 LEVER.ASM.CLUTCH
79 127498 BUSHING
80 153701 SPRING.CLUTCH.MWR
81 73350600 NUT
82 142028 TRUNION ADJ
83 120958X WASHER
84 156084 "KEEPER-BELT,FIXED"
85 72140620 BOLT
92 73800600 NUT

128 153390 WASHER.FELT.

132 19132203 WASHER GT

141 6266H WASHER .T

130794 MANDREL ASM
164962 "DECK.MOWER SERV.42"" MECH"



WP145H42G (1999) Page 61 of 112
MOWER DECK

TRACTOR - MODEL NUMBER RE12C36B

MOWER DECK




WP145H42G (1999)

Page 62 of 112

MOWER DECK
Ref # Part Number Qty Description

1 140064 SPRING CLUTCH MWR

2 122052X SPACER RETAINER

3 73680600 SUB= 73690600

4 130840 BRAKE ASM

5 131251 IDLER BELT GUIDE

6 121316X PULLEY IDLER

7 72110616 BOLT

8 19131410 WASHER

9 127744 SUB= 140092

10 72140610 BOLT.3/8-14X1.25

11 130841 BRAKE ROD

12 127356 "BRKT,LIFT REAR"

13 72140506 BOLT

14 73680500 SUB= 73690500

15 127357 "BRKT,LIFT REAR LH"

16 153298 "KEEPER-BELT,RH"

17 128508 MOWER LINK STAB

18 128511 "PIN,GROOVE"

19 127380 "BRKT,LINK STABILI"

20 138496 "BLADE.36" HIPERF"

21 140296 WASHER.HARD.BLADE

22 10030600 SUB= 10040600

23 850857 BLADE BOLT

24 140329 STRIPPER RND MWR

25 157722 "SCREW-THD ROLL,WA"

27 156600 "HOUSING-MOWER,36""

28 153531 PULLEY.MAND.36/46

29 137266 SUB= 139729

30 136631 SUB= 532136631

31 17490508 SCREW LT

32 122051X "SUPT,IDLER ARM"

33 131560 SUB= 532131560

36 121980X HINGE ROD

37 123713X SPRING TORSION

38 105304X CAP-SLEEVE LT

39 19111016 WASHER

40 110452X NUT PUSH M

41 131264 V-BELT.PRIM.78.5.

42 19171616 WASHER

43 3146R RETAINER.SPRING

44 140608 KEEPER BELT LH

45 110485X BEARING

46 128774 HSG ASM MANDREL

47 129895 BEARING.BALL

48 137645 SUB= 137646

49 133943 HARDENED WASHER

62 153390 WASHER.FELT.
130794 MANDREL ASM
156866 "DECK SERVICE.36™"



WP145H42G (1999) Page 63 of 112
MOWER DECK

TRACTOR - - MODEL NUMBER RE14542D

MOWER DECK




WP145H42G (1999) Page 64 of 112
MOWER DECK
Ref # Part Number Qty Description
1 164961 "HOUSING ASSY.42""
2 72140506 BOLT
3 138017 BRKT ASM SWAY BAR
4 165460 BRACKET DECK
5 4939M SUB= 85902
6 130832 SUB= 130833
8 850857 BLADE BOLT
9 10030600 SUB= 10040600
10 140296 WASHER.HARD.BLADE
11 138498 "BLADE.42"" HIPERF"
12 129895 BEARING.BALL
13 137645 SUB= 137646
14 128774 HSG ASM MANDREL
15 110485X BEARING
16 140329 STRIPPER RND MWR
17 72110610 BOLT RDHD 3/8-16
18 72140505 BOLT
19 132827 BOLT SHD 5/16-18
20 159770 BAFFLE VORTEX 42
21 73680500 SUB= 73690500
22 134753 STIFFENER BRKT
23 131267 DEFLECTOR BRKT
24 105304X CAP-SLEEVE LT
25 123713X SPRING TORSION
26 110452X NUT PUSH M
27 130968 DEFLECTOR.SHIELD
28 19111016 WASHER
29 131491 HINGE ROD
30 157722 "SCREW-THD ROLL,WA"
31 129963 WASHER
32 153535 PULLEY.MANDREL.42
33 137266 SUB= 139729
34 72110614 BOLT
35 133835 XMAS TREE FASTNER
36 131494 FLAT IDLER PULLEY
37 19131316 WASHER
40 73680600 SUB= 73690600
41 133551 PIVOT ROD
43 140083 ROD CLUTCH WINIBS
44 140088 GUARD MAND LH BLK
45 4497H RETAINER M
46 137729 SCREW.1/4-20X5/8
48 133944 HARD SMALL WASHER
49 155066 ROLLER ASM-CAM
50 131340 SHOULDER BOLT
51 69180 LOCKNUT
52 139888 BOLT.SHLD.5/16-18
53 131845 BRAKE PAD ARM ASM
54 133943 HARDENED WASHER
55 155046 ARM-IDLER
56 165723 SPACER.RETAINER.MOWER
58 140086 SPRING TORSN BRAK
59 141043 GUARD IDLER TUV
67 162132 KNOB.RD.7/16-14
68 144200 BELT.V.T-PATH
71 142427 ROD CLUTCH 38/42
72 131870 RETURN SPRING
73 127847 CLUTCH ARM SECOND



WP145H42G (1999)

Page 65 of 112

MOWER DECK

Ref # Part Number Qty Description
74 121748X WASHER
75 12000029 RING
76 128903 SHOULDER BOLT
77 127845 SPRING KEEPER
78 160570 LEVER.ASM.CLUTCH
79 127498 BUSHING
80 153701 SPRING.CLUTCH.MWR
81 73350600 NUT
82 142028 TRUNION ADJ
83 120958X WASHER
84 156084 "KEEPER-BELT,FIXED"
85 72140620 BOLT
92 73800600 NUT

128 153390 WASHER.FELT.

132 19132203 WASHER GT

141 6266H WASHER .T

130794 MANDREL ASM
164962 "DECK.MOWER SERV.42"" MECH"



WP145H42G (1999) Page 66 of 112
MOWER LIFT

TRACTOR - - MODEL NUMBER RE14542D

MOWER LIFT




WP145H42G (1999) Page 67 of 112
MOWER LIFT
Ref # Part Number Qty Description

1 159460 WIRE ASM W.SPRING
2 159471 "SHAFT ASM LIFT,RH"
3 105767X PIN-GROOVE LT

4 12000002 SUB=2225J

5 19211621 WASHER

6 120183X NYLON BEARING

7 109413X GRIP

8 124526X SUB= 125925X

11 139865 SUB= 918139865

12 139866 SUB= 151140

13 4939M SUB= 85902

15 127218 LINK.FRONT

16 73350800 NUT

17 130171 TRUNION

18 73680800 NUT LTV

19 139868 ARM SUSP REAR

20 163552 RETAINER SPRING
31 140302 BEARING PVT LH
32 73540600 NUT.CROWNLOCK.3/8



WP145H42G (1999) Page 68 of 112
MOWER LIFT

TRACTOR - - MODEL NUMBER WP145H42G
MOWER LIFT

NOTE: All compgnent cimensiang given in U.S. inches
11nch = 25.4 mrm



WP145H42G (1999) Page 69 of 112
MOWER LIFT

Ref # Part Number Qty Description
1 159461 WIRE.ASM.INNER.SP
2 159476 "SHAFT AMS LIFT,RH"
3 138284 PIN GROOVE
4 12000002 SUB=2225J
5 19211621 WASHER
6 120183X NYLON BEARING
7 109413X GRIP
8 124526X SUB= 125925X
11 139865 SUB= 918139865
12 139866 SUB= 151140
13 4939M SUB= 85902
15 127218 LINK.FRONT
16 73350800 NUT
17 130171 TRUNION
18 73680800 NUT LTV
19 139868 ARM SUSP REAR
20 163552 RETAINER SPRING
23 110807X NUT T
24 19131016 WASHER
25 137150 SPRING.COMP.INF.H
26 76020308 SUB= 3145
27 137167 ROD.ADJ.LIFT
28 73350600 NUT
29 138057 KNOB INF 3/8-16
30 150233 TRUNNION
31 140302 BEARING PVT LH
32 73540600 NUT.CROWNLOCK.3/8
49 145212 NUT.HXFLG.LOCK.
50 110452X NUT PUSH M



WP145H42G (1999) Page 70 of 112
MOWER LIFT

TRACTOR - - MODEL NUMBER RE148H42F

MOWER LIFT




WP145H42G (1999) Page 71 of 112
MOWER LIFT
Ref # Part Number Qty Description

1 159460 WIRE ASM W.SPRING
2 159471 "SHAFT ASM LIFT,RH"
3 105767X PIN-GROOVE LT

4 12000002 SUB=2225J

5 19211621 WASHER

6 120183X NYLON BEARING

7 109413X GRIP

8 124526X SUB= 125925X

11 139865 SUB= 918139865

12 139866 SUB= 151140

13 4939M SUB= 85902

15 127218 LINK.FRONT

16 73350800 NUT

17 130171 TRUNION

18 73680800 NUT LTV

19 139868 ARM SUSP REAR

20 163552 RETAINER SPRING
31 140302 BEARING PVT LH
32 73540600 NUT.CROWNLOCK.3/8



WP145H42G (1999) Page 72 of 112
MOWER LIFT LEVER

TRACTOR - MODEL NUMBER RE12C36B
MOWER LIFT LEVER

NOTE: Al cornpanant dinmersiota Jiven 1in U3, inches
110ch = 25.4 mm



WP145H42G (1999)

MOWER LIFT LEVER

Page 73 of 112

Ref # Part Number Qty Description
1 126470X "CLIP,INSULATOR"
2 122018X BRKT CLUTCH
3 71110408 BOLT HXHD FIN
4 73680600 SUB= 73690600
5 145187 LEVER.ASM.CLUTCH
6 106451X "BOLT, SHOULDER LT"
7 135371 MWR CLUTCH ARM AS
8 74760636 BOLT
9 121930X "BELLCRANK,LIFT"
10 76020412 COTTER PIN
11 19131316 WASHER
12 131861 SUB= 532131861
13 139352 HANDLE.ASM.LIFT
14 123496X SPRING COMPRESSIO
16 4921H SPRING.RETAINER
17 127359 "LINK,LIFT FRT"
18 142028 TRUNION ADJ
19 73640400 NUT HXKEP 1/4X20
20 74760644 BOLT
23 76020416 PIN COTTER 1/8
24 19171612 WASHER GT
25 121933X TUBE SPACER
26 141470 ROD LIFT MOWER
27 106932X KNOB T(3/8 HOLE)
28 4497H RETAINER M
29 131655 CLUTCH LINK
30 73350600 NUT
31 19132012 WASHER
43 73900600 SUB= 83923



WP145H42G (1999) Page 74 of 112
PEERLESS TRANSAXLE

TRACTOR - MODEL NUMBER RE12C38B
PEERLESS TRANSAXLE - MODEL NUMBER 205-507B




WP145H42G (1999)

Page 75 of 112

PEERLESS TRANSAXLE
Ref # Part Number Qty Description
205-507B PEERLESS TRANSAXLE
1 772147 TRANSAXLE COVER
2 780086A NEEDLE BEARING 5/8" ID
3 770128 TRANSAXLE CASE
4 776395 COUNTERSHAFT
5 776409 OUTPUT SHAFT
6 778364 SPUR GEAR (38 TEETH)
6A 778369 SPUR GEAR (15 TEETH)
7 778330 SPUR GEAR (11 TEETH)
8 792180 SHIFT KEY
8A 792047 KEY, WOODRUFF
9 784352 COLLAR, SHIFTER
10 784378 SHIFT ROD & FORK
11 778334 BEVEL GEAR (30 TEETH)
12 778309 INPUT BEVEL PINION (13TEETH)
13 778368 BEVEL GEAR (13 TEETH)
14 778367 BEVEL PINION (13 TEETH)
15 778370 RING GEAR (43 TEETH)
17 786188 DRIVE PIN
18 786102 SPACER, NEUTRAL
20 792077 BALL STEEL, 5/16" DIA.
21 792078 SCREW, 3/8-16 X 3/8"
22 792079 SPRING
25 792073A SCREW
25A 792177 SCREW 1/4-20 X 1-3/8"
26 792125 RING RETAINER
27 792035 RING, RETAINER
28 788040 RETAINING RING
29 780072 WASHER THRUST
29A 780160 WASHER
29B 780051 WASHER THRUST
20C 780199 P/N CONFLICT - CHECK WITH SUPPLIER
30 780108 WASHER THRUST
31 780001 WASHER
31A 780195 FLAT WASHER
32 788083 OIL SEAL 5/8"
34 780194 BUSHING 9/16"
35 780193 FLANGED BUSHING 5/8" ID
35A 780197 FLANGED BUSHING 3/4"
36 790075 BRAKE DISC
37 790007 PLATE BRAKE PAD
38 799021 BRAKE PAD
39 786026 PIN DOWEL
40 792076A WASHER
41A 790079 BRAKE LEVER
42 792073A SCREW
42A 792085A SCREW, 1/4-20 X 2-1/4
43 792075 LOCKNUT 5/16-24
44 790025 HOLDER BRAKE PAD
45 786066 SPACER
46 786086 BRKT BRAKE LEVER
47 774690 AXLE
48 774691 AXLE
49 778356 SPUR GEAR (29 TEETH)
50 778354 SPUR GEAR (23 TEETH)
51 778352 SPUR GEAR (19 TEETH)
52 778350 SPUR GEAR (16 TEETH)
53 778346 SPUR GEAR (15 TEETH)



WP145H42G (1999) Page 76 of 112
PEERLESS TRANSAXLE
Ref # Part Number Qty Description
56 778355 SPUR GEAR (11 TEETH)
57 778353 SPUR GEAR (17 TEETH)
58 778351 SPUR GEAR (21 TEETH)
59 778349 SPUR GEAR (24 TEETH)
60 778345 SPUR GEAR (25 TEETH)
63 786071 SPACER
64 786072 SPACER
65 780189 WASHER
66 776422 INPUT SHAFT
67 776396 SHIFTER & BRAKE SHAFT
69 792170 RETAINING RING
70 786187 SPACER .890
71 788069 SEAL SQUARE CUT
71B 788092 "O" RING
76 780090 WASHER, THRUST
77 788078A INVERTED RETAINING RING
79 792144 SPRING
82 778333 BEVEL & SPUR GEAR (30 & 13 TEETH)
83 778338 SPUR GEAR (27 TEETH)
85 792154 OIL FILL PLUG
87 788089 OIL SEAL 9/16"
150 788093A LIQUID GASKET RTV SILICONE
157 788088 OIL SEAL 3/4"
180 730229A GEAR OIL 80W90
900 794684 TRANSAXLE



WP145H42G (1999) Page 77 of 112
SCHEMATIC
TRACTOR ~ - MODEL NUMBER RE146H42F
SCHEMATIC
i -
e BLACK
olI[I]1o
BATTERY
i (we—e
AMUETER FUSE 15 AMP. STARTER
(COPTIOMAL) I'"'i"“", BLCK gn
L O+
el SOLENOID
| |
_______ J
CLUTGH /BRAKE
(PEDAL UP) et
SEAT SWITCH
IGNITION OT OCCURIED
§ EWITGH | I;---[:"“I [NOT.QCOURIED)
o : I : L
| e =
BLAGK L | |
77 ( _/,/'f Q _____ = |
S ATTMENT CLUTCH ™~ " o - ===~
r/ (CLUTCH OFF) GROUNDING
HOUR  |—. BLATK COMNESTOR
O T— mETER [
{OFTIONAL) . s;-L_tI%H
Bgk t&rumgm O FHS
ﬁ PLUGS ON
TWIK ©¥L. ENGINES)
ST T BT A o Ot seren)
I S e L i
|
4 ah o . URITIASSTMUPUT o | ALTERNATOR
e mm= - o
NOTE 14 YOLTE AQ MIN 5 8500 AEMW (LIGHTS 2P

YOUR TRACTOR |8
EQUIPPED WITH A BPECIAL
ALTERNATOR SYSTEM.

BAGYN

THE LIGHTE ARE NOT
CONNECTED TO THE
BATTERY, BUT HAVE THEIR
OWN ELECTRICAL BOURCE,
BECAUSE OF TH!S, THE
BRIGHTNESS OF THE LIAHTS
WILL CHANGE WITH ENGIME
SPEED, AT IDLE THE LIGHTS
WILL DIM. AS THE ENGINE IS

HEADLIGHTS

——
NON-REMOVABLE  REMOVABLE
CONNECTIONS

IGNITION SWITCH
SPEEDED UP, THE LIGHTS
~oermon Tomeun T Ak | WILL BECOME THEIR BRIGHTEST, CONNECTIONS
OFf _|GuMelL] NONE | wipiNG INSULATED CLIPS
RuNLGHT, 8+l L AtY | yore: FWIRING INSULATED CLIPS WERE REMOVED FOR
AN Bl MONE | gERVICING OF UNIT, THEY SHOULD BE REPLAGED TO
START |B+L+8] NOME | PROPERLY SECURE YOUR WIRING,

BLAJH,

S



WP145H42G (1999) Page 78 of 112
SCHEMATIC

Ref # Part Number Qty Description
REFER REFER TO IMAGE




WP145H42G (1999)

Page 79 of 112

STARTER

SCHEMATIC
TRACTOR - - MODEL NUMBER WP145H42G
SCHEMATIC
* -
ofift]o
BATTERY

AW M:ETEH FUEE 3 AMP
(CRTIQMAL) L.\

LEWITIEN
SWTCH

L]
1
l ; t ELEGTAIC nmm
SEATSWITCH T ! ? ! -
[NOT CCGUFIED) e\ 2 J y
T {nlszﬂmaem
! &
1 ] kel 35
_/O A R o T S
OFEMTGH RRESENCE
o TR e
— e o
B~ [@NITIGN PLUGS G5P g
> LUHIT @ PLUGS ON
TWIR GYL BNGINES)
CHARGB G #AT N OLTRLT 28 'I'CLT'II M & SO0 FPW
o R G B TR0 K SETEM DIBCDMSECTED]
L | LofRe——d N e
FUEL BHUT-QFF SOLENDID é . DiIDE 4
| LTI rmuu"“\ = T - _ j
FVIRT, o apstmp ™ 1 VGLTE A2 WIH & S240 RPUA (LRTE GAR
BRI BLACK
NOTE
YOUR TRAGTOR IS EQUIPFED e
Wi TH A SPECIAL ALTERMATOR HEADLIGHTE
BYSTEM THE LI@HTS ARE NOT
CONNECTED TQ THE BATTERY,
BLIT HAWE THEIR QW
ELECTRICAL SOURCE aFo
BECALSE OF THIS, THE BRIGHT- =
NESE OF THE LIGHTS WL 119
CHANGEE W TH ENGINE SPEED 1A H ﬂEﬂ B
P e by
IGNITION SWITCH THE LIGHTS WILL BECOME RELAY il
FOHITION | CIRCWT | =mAKe= THEIR BRIGHTEST O A
FF b O+A1 MNONE
BN IGHT| B+at A3sl
BN Befd [ MNE
ETART [B+8+A1j NONE PTO SWITCH NON-REMOVABLE AEMOVABLE
WIRING INEULATED CLIFS PRGN CIRGLIT CoMNECTIONS COHNECTIONS
HOTE: IF WIRING INGULATED o TR
CLIPE WERE REMOY OR 4 IE+FB+EA+D

SERVICING OF UNIT, THE‘*rr
SHOULD 2E REPLACED TC

FROFPERLY SECLIRE YDUR WIRING



WP145H42G (1999) Page 80 of 112
SCHEMATIC

Ref # Part Number Qty Description
REFER REFER TO IMAGE




WP145H42G (1999) Page 81 of 112
SCHEMATIC

TRACTOR - - MODEL NUMBER RE146420

SCHEMATIC
» -
FER ELACK
SIS
BATTERY
| w2 =
[ r
PEC
—O(A ) —N\O \\ro e
FUSE 15 AMP. . |
AMMETER | STARTER
{OPTIONAL) utuiel fuleiegy ' LS gy
e O o 1
Q ! Q I SOLENQID
R — .
CLUTCH / BRAKE
{PEDAL LIR) s
SEAT SWITCH
IGNITION
g SWITCH (NOT QCOUPIED)
BLAGH
77 7
BLAOK ATTMENT CLUTCH e
HOUR msor  {CLUTCH DFF) e
@ "— mETER
(CPTIONAL) SPARK
BAOK IENITION Fg-klg
Ui {2 PLUGE ON
TWIN CYL. ENGINES)
\ USSR SR
[t oy 2 OO
T T e IUESTERAT  poDE
L e - |
NQTE "\” VOLTS BSMIN @ 3400 AP [LIGHTE OPF|

YOUR TRAGTOR IS
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.
THE LIGHTS ARE NOT
CONNECTED TG THE
BATTEAY, BUT HAVE THEIR
OWN ELECTRICAL SOURCE.
BECAUSE CF THIS, THE HEADLIGHTE
BRIGHTNESS OF THE LIGHTS
i, o
\ _..._O_._ I
[GNITION BWITCH O, T FhgG ' NON-REMOVABLE REMOVABLE
[rosimon | cincur | waker | WLl BECOME THEIR BRIGHTEST, CONMECTIONS  CONNEGTIONS

[ BFF |a+M+l.] NONE WIRING INSULATER CLIPS

F"-”;’h'r‘f“” :*E :;N"I'E NOTE: IF WIRING INSULATED CLIPS WERE REMOVED FOR
+k SEAVICING OF UNIT, THEY SHOULD BE REPLACED TO

| START |B+L+8| NOWE | PROPERLY SECURE YOUR WIRING.




WP145H42G (1999) Page 82 of 112
SCHEMATIC

Ref # Part Number Qty Description
REFER REFER TO IMAGE




Page 83 of 112

WP145H42G (1999)

SEAT

TRACTOR - - MODEL NUMBER RE14542D

SEAT

25.4 mm

NOTE: All cﬁmmnant dimenstona given in U5, inches
11nc



WP145H42G (1999)

Page 84 of 112

SEAT

Ref # Part Number Qty Description
1 127427 SUB= 140119
2 140551 BRACKET PVT SEAT
3 74760616 BOLT
4 19131610 WASHER PM
5 145006 CLIP.PUSH-IN.HING
6 73800600 NUT
7 124181X SPRING COMPRESSIO
8 17060616 SCREW
9 19131614 WASHER
10 155925 PAN-SEAT
12 121246X BRKT SWITCH
13 121248X BUSHING
14 72050412 BOLT-RD HD SQ NK
15 134300 SPLIT SPACER
16 121250X SPRING
17 123976X SUB= 73900400
21 153236 "BOLT,SHOULDER"
22 73800500 NUT
23 74780814 BOLT
24 19171912 WASHER
25 127018X "BOLT,SHOULDER"
26 10040800 LOCKWASHER



WP145H42G (1999) Page 85 of 112
SEAT

TRACTOR - MODEL NUMBER RE12C36B
SEAT

NOTE: All component dirmangions given in L8, inches,
1 ineh @ 28.4 mm



WP145H42G (1999)

Page 86 of 112

SEAT

Ref # Part Number Qty Description
1 72050412 BOLT-RD HD SQ NK
2 127426X SUB= 140119
3 155925 PAN-SEAT
4 73800500 NUT
5 153236 "BOLT,SHOULDER"
6 145006 CLIP.PUSH-IN.HING
8 74760616 BOLT
9 140551 BRACKET PVT SEAT
11 19133210 WASHER
12 73800600 NUT
13 74780814 BOLT
14 10040800 LOCKWASHER
15 19171912 WASHER
16 127018X "BOLT,SHOULDER"
17 121246X BRKT SWITCH
18 123976X SUB= 73900400
19 121248X BUSHING
20 121250X SPRING
21 134300 SPLIT SPACER



WP145H42G (1999) Page 87 of 112
SEAT

TRACTOR - - MODEL NUMBER WP145H42G

SEAT

- .
—rr—— A ma—armme mn— Al

.
.
B — v e

=
- #
..-"'I, .L‘
P Hﬁ e
- . -
* ..-"F‘r" s "-\1 o0
PR > 1.
" .r = . R * . .
r ud L -
f - ol L em T
o Lh [ SEe "
Jen L. ‘3 "-.'_,-" e
. \'-u_‘ . _,-" a
u ‘f - o .
H\ C - P
Ta ! M at hl
! ul Py v 1
I ' ; .
1 - ¢
I f~
*
Pl 1 ....-|
1T
- -y
I"l.-;.l "
. -
: )

e T
L9
-
[
wr
AT
it
-,
-
————
L) e

NOTE: All component dmsensions giver in U8 inchas.
1 mzh = 25 4 mim



WP145H42G (1999)

Page 88 of 112

SEAT

Ref # Part Number Qty Description
1 127429X SUB= 140121
2 140551 BRACKET PVT SEAT
3 74760616 BOLT
4 19131610 WASHER PM
5 145006 CLIP.PUSH-IN.HING
6 73800600 NUT
7 124181X SPRING COMPRESSIO
8 17490616 SCREW GTV
9 19131614 WASHER
10 155925 PAN-SEAT
11 166369 KNOB.SEAT.ADJ.WINGNUT
12 121246X BRKT SWITCH
13 121248X BUSHING
14 72050412 BOLT-RD HD SQ NK
15 121249X SPACER SPLIT
16 123740X SPRING COMPRESSED
17 123976X SUB= 73900400
21 153236 "BOLT,SHOULDER"
22 73680500 SUB= 73690500
24 19171912 WASHER
25 127018X "BOLT,SHOULDER"



WP145H42G (1999) Page 89 of 112
SEAT

TRACTOR ~ »~ MODEL NUMBER RE145H42F
SEAT

NOTE: All componeni dirmenstend fivert in U8, Halias
1 Inch = 26,4 mm



WP145H42G (1999)

Page 90 of 112

SEAT

Ref # Part Number Qty Description
1 127427 SUB= 140119
2 140551 BRACKET PVT SEAT
3 74760616 BOLT
4 19131610 WASHER PM
5 145006 CLIP.PUSH-IN.HING
6 73800600 NUT
7 124181X SPRING COMPRESSIO
8 17060616 SCREW
9 19131614 WASHER
10 155925 PAN-SEAT
12 121246X BRKT SWITCH
13 121248X BUSHING
14 72050412 BOLT-RD HD SQ NK
15 134300 SPLIT SPACER
16 121250X SPRING
17 123976X SUB= 73900400
21 153236 "BOLT,SHOULDER"
22 73800500 NUT
23 74780814 BOLT
24 19171912 WASHER
25 127018X "BOLT,SHOULDER"
26 10040800 LOCKWASHER



WP145H42G (1999) Page 91 of 112
SECTOR GEAR/AXLE SUPPORT

TRACTOR -« MODEL NUMBER RE12C36B
SEGTOR GEAR / AXLE SUPPORT

HOTE: All sampenent diviensions given in U.S, inches
1 ineh = 25.4 thim



WP145H42G (1999) Page 92 of 112
SECTOR GEAR/AXLE SUPPORT

Ref # Part Number Qty Description
1 132566 DRAG LINK
2 74780828 "BOLT,HEX"
3 73680500 SUB= 73690500
4 73680600 SUB= 73690600
5 121926X GEAR SECTOR
6 121927X BUSHING
7 73030800 NUT
8 126472X CLIP INSULATOR
9 73680800 NUT LTV
10 76020412 COTTER PIN
11 19131316 WASHER
12 126847X BUSHING.DRAGLINK
13 74760512 BOLT
14 19111416 WASHER
15 72110606 BOLT

16 137096 SUPT AXLE FRONT



Page 93 of 112

WP145H42G (1999)

TRACTOR - - MODEL NUMBER WP145H42G

STEERING ASSEMBLY

STEERING ASSEMBLY

TR L]

[ Y
Lo
-

kY

L) Ll
L. T L
-




WP145H42G (1999) Page 94 of 112
STEERING ASSEMBLY

Ref # Part Number Qty Description
1 121472X SUB= 150546
2 154427 AXLE ASM
3 156483 SPINDLE.ASM.LH
4 157473 "SPINDLE ASM,RH"
5 6266H WASHER .T
6 121748X WASHER
7 19272016 WASHER
8 12000029 RING
9 3366R COL. SRTG. BEAR.
10 156438 DRAGLINK-STAMPED
11 10040600 LOCKWASHER
12 73940800 SUB= 73360800
13 154779 BEARING AXLE
15 73901000 "NUT-LOC,FLANGE LT"
17 156543 SHAFT ASM STEERNG
18 57079 THRUST WASHER
19 160395 SUPPORT.SHAFT.STEER
22 165857 SCREW.HX.WSH.HD
23 165851 SHAFT.ASM.PITMAN
25 154406 BRKT-STEERING
27 136874 GEAR SECTOR
29 17490612 SCREW
32 139929 ROD.TIE.19.75
33 19111216 WASHER M
34 10040500 LOCKWASHER
35 73810500 NUT.LOCK.5/16-24
36 145207 BUSHING.STRG.3/4
37 152927 "SCREW-TT,10-32 FL"
38 126805X "INSERT,STR WHEEL"
39 100712K WASHER
40 7810H GRIPCO NUT
41 100711L ADAPTER LT
43 121749X WASHER
46 121232X CAP
47 6855M ZERKM
62 167905 KIT.STEER.ASM.LT
65 154780 SPACER AXLE
66 154404 "BEARING-ARM,PITMA"
67 74781044 BOLT
68 154429 BRACE AXLE
79 19132012 WASHER
80 74950612 BOLT.HX.NYLONB3/8-16X3/



WP145H42G (1999) Page 95 of 112
STEERING WHEEL

TRACTOR - MODEL NUMBER RE12C368
STEERING WHEEL

NOTE! All componant dimansions given in U5, inchegs
T Inch = 25.4 rm



WP145H42G (1999)

Page 96 of 112

STEERING WHEEL

Ref # Part Number Qty Description
1 133742 ST WHL INSERT CAP
2 10040600 LOCKWASHER
3 19133808 WASHER T
4 133741 SUB= 150547
5 121897X SLEEVE STEERING
6 152927 "SCREW-TT,10-32 FL"
7 155104 BUSHING.STR.623
8 147391 SHAFT.STEERING.LR
9 124210X STEERING CLIP
10 123438X BUSHING STEER LWR
11 12000045 RING
12 19211616 WASHER LT
13 100711L ADAPTER LT
14 153720 EXT SHAFT STEERIN
15 74780520 BOLT
16 73800500 NUT
17 74780616 BOLT



WP145H42G (1999) Page 97 of 112
STEERING WHEEL

TRACTOR - - MOGEL NUMBER RE14542D
STEERING WHEEL

L
———- e
'\k‘-'_“ Bapi=ams
N -

1 -
R X Ll
-, L=,




WP145H42G (1999) Page 98 of 112
STEERING WHEEL

Ref # Part Number Qty Description
1 133741 SUB= 150547
2 154427 AXLE ASM
3 156483 SPINDLE.ASM.LH
4 157473 "SPINDLE ASM,RH"
5 6266H WASHER .T
6 121748X WASHER
7 19272016 WASHER
8 12000029 RING
9 3366R COL. SRTG. BEAR.
10 156438 DRAGLINK-STAMPED
11 10040600 LOCKWASHER
13 154779 BEARING AXLE
15 73901000 "NUT-LOC,FLANGE LT"
17 156546 SHAFT ASM STEERIN
18 57079 THRUST WASHER
19 160395 SUPPORT.SHAFT.STEER
22 165857 SCREW.HX.WSH.HD
23 165851 SHAFT.ASM.PITMAN
25 154406 BRKT-STEERING
26 126847X BUSHING.DRAGLINK
27 136874 GEAR SECTOR
28 19131416 WASHER
29 17060612 SCREW
30 76020412 COTTER PIN
32 130465 TIE ROD
36 155099 BUSHING.STEERING
37 152927 "SCREW-TT,10-32 FL"
38 133742 ST WHL INSERT CAP
39 19133812 WASHER
40 7810H GRIPCO NUT
41 100711L ADAPTER LT
42 145054X428 BOOT.STEERING.DASH.P/L
43 121749X WASHER
44 153720 EXT SHAFT STEERIN
46 121232X CAP
47 6855M ZERK M
51 73800500 NUT
54 74780520 BOLT
62 167902 KIT.STEER.ASM
63 74780616 BOLT
65 154780 SPACER AXLE
66 154404 "BEARING-ARM,PITMA"
67 74781044 BOLT
68 154429 BRACE AXLE
79 19132012 WASHER
80 74950612 BOLT.HX.NYLONB3/8-16X3/



WP145H42G (1999) Page 99 of 112
STEERING WHEEL

TRACTOR ~ ~ MODEL NUMBER HE145M42F

STEERING WHEEL




WP145H42G (1999) Page 100 of 112
STEERING WHEEL

Ref # Part Number Qty Description
1 133741 SUB= 150547
2 154427 AXLE ASM
3 156483 SPINDLE.ASM.LH
4 157473 "SPINDLE ASM,RH"
5 6266H WASHER .T
6 121748X WASHER
7 19272016 WASHER
8 12000029 RING
9 3366R COL. SRTG. BEAR.
10 156438 DRAGLINK-STAMPED
11 10040600 LOCKWASHER
13 154779 BEARING AXLE
15 73901000 "NUT-LOC,FLANGE LT"
17 156546 SHAFT ASM STEERIN
18 57079 THRUST WASHER
19 160395 SUPPORT.SHAFT.STEER
22 165857 SCREW.HX.WSH.HD
23 165851 SHAFT.ASM.PITMAN
25 154406 BRKT-STEERING
26 126847X BUSHING.DRAGLINK
27 136874 GEAR SECTOR
28 19131416 WASHER
29 17060612 SCREW
32 130465 TIE ROD
36 155099 BUSHING.STEERING
37 152927 "SCREW-TT,10-32 FL"
38 133742 ST WHL INSERT CAP
39 19133812 WASHER
40 7810H GRIPCO NUT
41 100711L ADAPTER LT
42 145054X428 BOOT.STEERING.DASH.P/L
43 121749X WASHER
44 153720 EXT SHAFT STEERIN
46 121232X CAP
47 6855M ZERKM
51 73800500 NUT
54 74780520 BOLT
62 167902 KIT.STEER.ASM
63 74780616 BOLT
65 154780 SPACER AXLE
66 154404 "BEARING-ARM,PITMA"
67 74781044 BOLT
68 154429 BRACE AXLE
79 19132012 WASHER
80 74950612 BOLT.HX.NYLONB3/8-16X3/



WP145H42G (1999) Page 101 of 112
TIRES AND WHEELS

TRACTOR - - MODEL NUMBER RE145H42F

TIRES AND WHEELS

4,10

11

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



WP145H42G (1999) Page 102 of 112
TIRES AND WHEELS
Ref # Part Number Qty Description
1 59192 VALVE CAP
2 65139 VALVE STEM LT
3 106222X SUB= 122073X
4 59904 TUBE.5.3/4.5/6
5 106732X427 "RIM ASM 6" FRT"
6 278H FITTING LT
7 9040H "FLANGE, BEARING"
8 106108x427 "RIM AS 8" REAR"
9 106268X SUB= 122074X
10 7152 TUBE.18X9.5-8
11 104757X HUB CAP
144334 SEALANT.TIRE 10 OZ. TUBE



WP145H42G (1999) Page 103 of 112
TIRES AND WHEELS

TRACTOR - - MODEL NUMBER RE14542D

TIRES AND WHEELS

4,10

NOTE: All component dimensions given in U.S. inches
1 inch =25.4 mm



WP145H42G (1999) Page 104 of 112
TIRES AND WHEELS
Ref # Part Number Qty Description
1 59192 VALVE CAP
2 65139 VALVE STEM LT
3 106222X SUB= 122073X
4 59904 TUBE.5.3/4.5/6
5 106732X427 "RIM ASM 6" FRT"
6 278H FITTING LT
7 9040H "FLANGE, BEARING"
8 106108x427 "RIM AS 8" REAR"
9 106268X SUB= 122074X
10 7152 TUBE.18X9.5-8
11 104757X HUB CAP
144334 SEALANT.TIRE 10 OZ. TUBE



WP145H42G (1999) Page 105 of 112
TIRES AND WHEELS

TRACTOR - MODEL NUMBER RE12C36B

TIRES & WHEELS




WP145H42G (1999) Page 106 of 112
TIRES AND WHEELS
Ref # Part Number Qty Description

1 59192 VALVE CAP

2 65139 VALVE STEM LT

3 278H FITTING LT

4 137422 SUB= 122073X

4 132703 SUB= 532132703

5 PARTSIMAGE REFER TO PARTS IMAGE

5 59904 TUBE.5.3/4.5/6

5 8134H TUBE.16X6.5/7.5-8

6 137237X427 "RIM FRONT 6™

6 140325X427 "RIM ASM REAR 8"

7 104757X HUB CAP

8 9040H "FLANGE, BEARING"

9 121748X WASHER

144334 SEALANT.TIRE 10 OZ. TUBE



WP145H42G (1999) Page 107 of 112
TIRES AND WHEELS

TRACTOR - MODEL NUMBER RE12C36B

TIRES & WHEELS




WP145H42G (1999) Page 108 of 112
TIRES AND WHEELS
Ref # Part Number Qty Description

1 59192 VALVE CAP

2 65139 VALVE STEM LT

3 278H FITTING LT

4 137422 SUB= 122073X

4 132703 SUB= 532132703

5 PARTSIMAGE REFER TO PARTS IMAGE

5 59904 TUBE.5.3/4.5/6

5 8134H TUBE.16X6.5/7.5-8

6 137237X427 "RIM FRONT 6™

6 140325X427 "RIM ASM REAR 8"

7 104757X HUB CAP

8 9040H "FLANGE, BEARING"

9 121748X WASHER

144334 SEALANT.TIRE 10 OZ. TUBE



WP145H42G (1999) Page 109 of 112
TIRES AND WHEELS

TRACTOR - - MODEL NUMBER WEX1242B

TIRES AND WHEELS

NOTE: All component dimensions given 1n U.S. Inches
1 inch = 25.4 mm



WP145H42G (1999) Page 110 of 112
TIRES AND WHEELS
Ref # Part Number Qty Description
1 59192 VALVE CAP
2 65139 VALVE STEM LT
3 106222X SUB= 122073X
4 59904 TUBE.5.3/4.5/6
5 106732X427 "RIM ASM 6" FRT"
6 278H FITTING LT
7 9040H "FLANGE, BEARING"
8 106108x427 "RIM AS 8" REAR"
9 124635X SUB= 126957X
10 7152 TUBE.18X9.5-8
11 104757X HUB CAP
144334 SEALANT.TIRE 10 OZ. TUBE



WP145H42G (1999) Page 111 of 112
TRANSAXLE

TRACTOR - MODEL NUMBER RE12C36B
TRANSAXLE

NOTE: All campanant diriansions givan n LS, ihchas
1 1Inch & 26,4 mm



WP145H42G (1999)

Page 112 of 112

TRANSAXLE

Ref # Part Number Qty Description
1 123385X PULLEY
2 12000028 SUB=2267J
3 SUPPLIER CHECK WITH SUPPLIER
4 2228M SUB=2228M1
5 73680500 SUB= 73690500
6 72140506 BOLT
7 123378X "STRAP,TORQUE"
8 17490512 SCREW
9 146682 SPRING.BRAKE.RETU
10 121749X WASHER
11 123583X SQUARE KEY
15 19171616 WASHER
16 124600X "SUPT,HDLE SHT LH"
17 126293X LINK SHIFT
18 74550412 BOLT.1/4-28. W/PAT
19 10040400 LOCKWASHER
20 19091210 WASHER LT
21 126292X ARM SHIFT
22 105701X WASH-SHFT PLT LT
23 106933X KNOB T (1/2-HOLE)
24 128215 "ROD,SHIFT"
25 76020416 PIN COTTER 1/8
26 73810500 NUT.LOCK.5/16-24
28 128085 "SPRING,EXT"
29 128084 "SUPT,HDLE RH"
31 137057 SPACER AXLE
35 12000001 E-RING LT
36 17720408 SCREW
38 74490540 BOLT.HEX.FLGHD





